United States Municipal Environmental Research  EPA-600/2-80-016

Environmental Protection Laboratory June 1980
Agency Cincinnati OH 45268

Research and Development

SEPA  Evaluation of
-~ Pollution Control

' Processes

o>,

Upper Thompson
Sanitation District




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximurm interface in related fields.
The nine series are:

1. Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Sociceconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
interagency Energy-Environment Research and Development
“Special” Reports : '
Miscellaneous Reports ‘

This report has been assigned to the ENVIRONMENTAL PROTECTION TECH-
NOLOGY series. This series describes research performed to develop and dem-
onstrate instrumentation, equipment, and methodology to repair or prevent en-
vironmental degradation from point and non-point sources of pollution. This work
provides the new or improved technology required for the control and treatment
of poliution sources to meet environmental quality standards.

CONDORLD

This document is available to the public through the National Technical informa-
tion Service, Springfield, Virginia 22161.



EPA-600/2~80-016
June 1980

EVALUATION OF POLLUTION CONTROL PROCESSES

Upper Thompson Sanitation District

by
Bob A. Hegg
Kerwin L. Rakness I ) .
Larry D. DeMers ’

M & I, Inc., Consulting Engineers
Fort Collins, Colorado 80525

and

Robert H. Cheney
Upper Thompson Sanitation District
Estes Park, Colorado 80517

Grant No. R-803831-01

Project Officer

Edwin Barth
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Chio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268




DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U.S. Envirommental Protection Agency, and approved for publica-
tion. Approval does not signify that the contents necessarily reflect the
views and policies of the U.S. Environmental Protection Agency, nor does men-
tion of trade names or commercial products constitute endorsement or recommen-

dation for use.

ii




FOREWORD

The Environmental Protection Agency was created‘because of increasing
public and government concern about the dangers of poliutiqn to the health and
welfare of the American people. The complexity of that environment and the
interplay between its compqnénts require a éoncentrated and integrated attack

on the problem.

Research .and development is that necessary first step in problem solution
and it involves defining fthe problem, measuring its impact and searching for
solutions. The Municipal Environmental Research Laboratory develops new and
improved technology and systems for the prevention, treatment and management
of wastewater and solid and hazardbus waste pollutant discharges from munici-

pal and community sources, for the preservation and treatment of public drink-

 ing water supplies, and to minimize the adverse economic, social, health and

aesthetic effects of pollution. This publication is one of the products of
that research; a most vital communications link between the researcher and the

user community.

This report describes one of the first municipal wastewater treatment
facilities specifically designed for two-stage nitrification and effluent dis-~

infection with ozone.

Francis T. Mayo, Director
Municipal Environmental Research

Laboratory

iii




ABSTRACT

The Upper Thompson Sanitation District (UTSD) .advanced wastewater treat-—
ment facility, located in Estes Park, Colorado, incorporated several unique
unit processes. Among these were flow equalization, attached growth nitrifi-
cation, mixed media filtration and ozone disinfection. Plant design flow was
5,680 cu m/day (1.5 mgd). Average weekly operating flows ranged from 1,140 cu
m/day to 3,790 cu m/day (0.3 mgd to -1.0 mgd). The activated sludge, nitrlfl—
cation and filtration processes have two parallel trains. By selectively using
one half of the available units design flow conditions were achieved at one-
half the plant design flow rate. Therefore the weekly average flow rates
during the research project ranged from 40 percent to 134 percent of design
and the BODg loading ranged from 14 to 228 percent of design.

Overall plant performance in terms of BODs and TSS removal was consis-
tent, averaging 95 percent and 96 percent, respectively. Ammonia oxidation
was not as consistent, due to loading extremes and cold weather operating con-—
ditions. Performance characterlstics of two nltrificatlon tower media types
(plastic dumped and redwood slats) were different. The redwood media per-
formed better during cold weather operation, but the recirculation (R/Q) ratio
was about 3 times higher than used for the plastic media. The plastic media
performed better during warm weather operation (R/Q ratios similar). Both
media types experienced periods of solids sloughing. Neither media type per-
formed at a desired optimum performance level although design requirements
were achieved.

The mixed media filters worked well for polishing the nitrification tower
effluent under normal conditions, but plugged immediately when extensive
solids sloughing from the tower occurred. The filters were also used as part
of a denitrification study to demonstrate the effectiveness of dual purpose
nitrogen removal and effluent polishing capability. The results showed that
denitrification capability existed when methanol was added to the filter in-
fluent. Filter plugging after relatively short filter runs (2-3 hours) halted
the studies.

The air-fed ozone disinfection system was operated intermittently because
of required modifications. Special studies were conducted to determine per-
formance information. When operating, good disinfection performance was
achieved, but high ambient ozone concentrations in the working environment
plus failure of materials exposed to ozone (piping and diffusers) caused peri-
odic system shutdown. Modifications are indicated for new ozone systems (not
completed at the UTSD plant due to cost) so that more cost effective and
trouble free operating systems might be possible.

iv



The pressure filter sludge dewatering unit worked well in its application
at the UTSD plant, but required a relatively high polymer usage and’ cost due
to the type of sludge dewatered.

This report was submitted in fulfillment of Grant No. R-803831 by the
UTSD under the partial sponsorship of the U.S. Environmental Protection
Agency. This report covers a period from July 1975 to March 1979, and was
completed as of May 1979.







CONTENTS

Disclaimer o o o o o o o o o s o o o s o 5 o o 0 o o s s s o o & s s o ii
FOreword « e o s o o o o o 0 s o s o s » s s o s o o o » o o o s o o o o 1ii
ADSETACE o ¢ o s o o o 5 o 0o 2 s o o o s s o s 0 s s o o & s s o s o o » iv
FigUTES o o o o o s o o o o0 o o o o o ¢ o o o o o o o o o o s o o o o o Viii
TADLES « o o o o s o o o o 0 o o o o o o s s o 0 s s s o o s s s s o s ix
Acknowledgment « o o« « o o 5 o ¢ o o s o o o o o s o s 5 o o s o o s o X
1o Introduction « o« o o o o o o s o o s 0 o s s o s o s o s o o o 1

2. Purpose and SCOPE o o « o ¢ o o ¢ o o o o o o o s o 5 e e s e o 3
3. ConcluSionsS o« o o« o o o o o o o o o o o o o s o s & o s s o o 4
4, Recommendations « o« o o o o s o s o 6 5 s » o 2 o s o s o o o o 17
5. Description of FacilitieS o« « « ¢ o o 2 o s s o o o s o s o o s 19
General o« « o o o o o o o o o s o s 0o o s s s e s s e s e o v s 19

Raw Sewage Pumping — Lift Stations =« s « o ¢ o o ¢ o s ¢ ¢ o « 27
Flow EQualization o « o o o o o o ¢ o o o ¢ s s s o o s s o o o 22
Grit Removal . o o o o o o o o s o ¢ s o o s o s ¢ o o s o o o 24
Activated SLludge .o o + o o o o ¢ ¢ o ¢ ¢ o o s s o s 2 2 o o o 25
cAeration SYSLtE€mM « o o s ¢ o6 o ¢ o 5 s s s s e s s s e o o 25
Clarification SyStem . o« o+ o o ¢ o o o o o o o o o o s o o 2§

Sludge Pumping System « o« o ¢ « o« 5 s o s ¢ o o o o ¢ o o 27
Nitrification « « o o ¢ o o o o o o s 5 s s s o s o ¢« s o o« o o 28
Mixed Media FIiltrationl .« « ¢ ¢ o o o ¢ o o o s o o o s o s o o 30
Ozone Disinfection .+ « o ¢ o o o o o o o o s s ¢ s s s s s s o 32
Sludge Handling « o o« « o o o o o o o s o o o o o & o s s o o o 37
Sludge Treatment « « « s o ¢ o s o o 5 o o s 5 » o s o o o 37

Sludge Dewatering and Disposal « ¢« o « o ¢ ¢ ¢ ¢ ¢ ¢ ¢ ¢ « 38
Miscellaneous Facilities o o o o o o o o o o o o o o o o o o o 41
Stand~by POWET « o o o s s 5 o s s o o s o o o s o o o o o 41

Plant Laboratory « « » s s o o o s o o s o o o o s o o o o 4]

Potable and Non—-Potable Water Supply ¢« « + ¢ ¢« ¢ ¢ ¢ o o« o« 42

6. Data Collection and Analytical Procedures « « « « s s o o o o o 43
Analytical Procedures and Quality Control . « o « o o o o o o o 43
Analytical Schedule and Sample Type and Collection Frequency. . 46

7. Results and DiscusSion « o« + ¢ o o ¢ o o s o s s s s o s ¢« o« & 50
General o« « o o o o o o o o s s ¢ o o o o s s e o o s s e o o s 50
Flow Equalization o« « o o o s o o o o s s s o s o s » s o o o o 5]
Grit Removal .« o o« o o o o o o o s o o o s s s s o o o o s o o 55
Activated Sludge . . . 55 -

Nitrification e © o & 8 e 6 6 ® 6 & 6 o 5 * s ° e 0 & & s o o o 65
Plas tiC - Start""Up e o e o » 8 e e ® © ¢ o e s e e o e & o 7 0
Plastic - Cold Weather ® e & e & e e 8 e s » o o o s o s o 72




*  CONTENTS (Continued)

Plastic — Warm Weather « « « o o o o o o o s ¢« o ¢ s o« o o 14
Redwood — Start—UpP « o o o o o o o o o o o o ¢'o o o s« o o 18
Redwood — Cold WeatheT « o o o o o s o o o s s o s o o o « 79
Redwood — Warm Weather + « o o « o o o o o o o o o o o o o 82
Redwood Update — Warm Weather . « o ¢ o o o« o« « o = » o« « 86
Redwood Update — Cold Weather . ¢ « o ¢ o o s ¢ 6 ¢ o o o 87
Overall Nitrification Evaluation « « « s « « o o« o s « o« » 90
Denitrification « « o o o e o « o o o o o o o o s 2 ¢« v ¢« s &« o« 91
Start-Up Interval . « o ¢ ¢ o ¢ o ¢ o o o o s o o s ¢ o s 92
Methanol Full-Feed Interval .« « « o « ¢ ¢« o o s ¢ o o « o« 96
Filter Performance (Physical Parameters) « « « « o« « « o« « 99
Mixed Media Filtration .« o « o o o o o o o o o o o s o o s o « 102
Ozone Disinfection « « o » o o o o o o o o o« o o o o o o o o « 109
General « o o o o o o s o o o o o s s s e s s e s e s o« 109
Data Collection « o« o o o o o o« o o o ¢ o s o o a o o o o 109
Ozone in Air - Concentration and Mass Measurements . 109

Ozone in Water — Concentration Measurements . « « « «» 111
Electrical Power Consumption Measurements . ¢ « o o o 112
Miscellaneous MeasurementsS .« « o« o o » o o 0 o o o » 112

Data Evaluation and DiscusSion « « « ¢ e ¢ ¢ o ¢ ¢ ¢ o o « 113
Ozone Air Pretreatment . « « ¢ o o o o o o o o o s o 113

Ozone Generator Production .« « « « o o ¢ o ¢ o o o o 116

Ozone System Power Requirements + o« o « o o o o o o » 122

March 1979 Update o« o« o o o o o o o ¢ s o o s o o o o 130

Generator Flooding « « « o o o o o o o o o » o « 131

Dew Point Monitoring « « o ¢ o ¢ o ¢« o ¢« o o« o o 133

Generator Production Verses Dew Point . « « « « 133

Generator Power Requirements Verses Dew Point. . 134

Ozone Contacting System « « o o « ¢ o o o ¢ o o » o o 134
Disinfection Performance . « « o« « o o « o & o » o o 141

Sludge Dewatering and Disposal. « o o s e s o o o s o o o o o o 145
Overall Treatment Plant Performance « « « o« o« « ¢ o o o o o o o 151
Operation and Capital CoSte « « o o ¢ o o o ¢ o o o o o o o o o« 154
Lift Stations o« o o o o o o ¢ o o ¢ o o o o o o s o o o o 154
Flow Equalization and Grit Chamber . . ¢« « ¢« ¢« ¢ o & « « » 155
[...]
constant power requirements of the air pretreatment unit, and
caused iﬁefficient power usage under current operating condi-

tionse.

1) Total power wutilization varied from about 55 kWh/kg
(25 kWh/1b) at production levels of 0.32 kg/hr (17 1b/day) to
33 kWh/kg (15 kWh/1b) at production levels of 1.08 kg/hr
(57 1b/day).

2) Lower ozone production levels of 0.32 kg/hr (17 1b/day) are
usually sufficient at the UTSD plant for current wastewater
flow rates and ozone dosage requirements, thus the least ef-

ficient power utilization values presently exist.

13




G.

I.

3) More efficient power utilization values over the entire range
of ozone generation system operation would improve system
power consumption and cost at lower than design wastewater
flow rates and ozone dosage requirements, and should be con-

sidered for all ozone system designs.
Contact basin off-gas, ozone discharge and other sources of ozone
leakage have caused excessively high ambient ozone concentrations
in and around the plant area, and has required that several sys—
tem design modifications be made.
1) The contact basin had to be totally covered and sealed.
2) The off-gas exhaust system was redesigned.

3) The basin baffles and scum skimmers were modified.

4) The unplastized polyvinyl chloride (UPVC) ozone piping was

replaced with stainless steel piping.

5) The ozone off-gas must be destroyed. A heat/catalyst ozone

destruct unit was designed and constructed.

An epoxy joint on the original ozone diffusers was not ozone
resistant and failed. As a result, new diffusers with a mechan-

ical joint had to be installed.

The UTSD ozone contact basin was designed for 90 percent transfer

efficiency and was based on incomplete information.

1) Ozone transfer efficiency was variable and was affected by

wastewater quality.

a) Typically, the transfer efficiency was between 50 and 60

percent.

14




J.

2)

b) The transfer efficiency increased when the wastewater

quality was poor.

¢) With good wastewater quality, measured ozone transfer ef-
ficiencies correlated well with ozone/liquid gas transfer

theory.

To ensure achieving a desired, minimum transfer efficiency,
ozone contact basin design should be based on ozone/liquid

gas transfer theory.

Good disinfection performance has occurred at the UTSD plant when

the ozone diffusers were in good condition and the system was

operated consecutively for several days.

D)

2)

Effluent fecal coliform concentrations averaged less than the
design requirement of 200 per 100 ml at applied ozone dosaes

of about 7 mg/1.

When the ozone system was operated for only a short period of
time, poor disinfection was experienced and increased ef-
fluent TSS concentrations occurred due to biological slime

growth sloughing off of the contact basin walls and piping.

9. The sludge dewatering unit functioned very satisfactorily in its

application at the UTSD plant.

A.

The sludge dewatered during the research period had been con-

tained in the aerobic digester for a long period of time, and was

quite inert and difficult to dewater.

1Y)

2)

The VS/TS ratio was 58 percent.

The specific oxygen uptake rate was less than 0.5 mg/hr/gm
VSS.

15




10.

B. A 60-day dewatering test was conducted with the following

results:

1)

2)

3)

4)

5)

The total amount of sludge dewatered during the 60-day period
was 18.9 metric dry tons (20.8 dry tomns).

The dry weight percentage of solids in the dewatered sludge

was 11 percent.

An average production rate of 99 kg/hr (217 1b/hr) of dry

solids occurred.

The polymer dosage required was 25 kg/metric ton (50 1b/ton)
of dry sludge.
The polymer cost was ($62.22/ton) of dry sludge.

The total capital cost for the 5,680 cum/day (1.5 mgd) UTSD waste-

water treatment plant was approximately 3 million dollars. The

average operating cost at existing wastewater flow rates which were

32 percent of design and excluding research-associated costs, was
$123,064 per year or 18.6¢/cum (70.3¢/1000 gal) treated.

16




1.

3.

SECTION 4

RECOMMENDATIONS

Prior to the peak flow, summer tourist season, acclimation of the

activated sludge system for the increased loading should be initi-

ated.

Modify operation of nitrification tower as iﬁdicated by results of

the research projecte.

A.

C.

Place into service both sides of the tower to provide additional

contact time to overcome the nitrification rate reducing effects

" of the wastewater's low temperature, and relatively low alkalin-

ity and pH values.

In general, maintain increased tower recirculation (R/Q) ratios

and maintain constant tower wetting rates. Continue to evaluate

. performance to determine the optimum R/Q ratio.

Discourage ammonia oxidation in the activated sludge system, by

decreasing the D.O. concentration in the aeration basins.

Substantially decregséd filter hydraulic loading rates should be in-

vestigated with respect to using mixed media filters for the dual

purpose of denitrification and effluent polishing.

Special considerations should be incorporated into ozone disinfection

system designs.




A.

B.

Incorporate a dew point meter with a high dew point level alarm
and/or automatic system shut-down in all air pretreatment unit

designs, in order to reduce generator "flooding" potential.

Require ozone generator manufacturers to provide ozone production
information for various dew point levels and for the entire ozone
generator operating range, in order to provide design engineers
and plant operators with a better basis for ozone system design

and operation.

Provide for more efficient power utilization over the entire
range of ozone system production, in order to improve system
power consumption and operating cost at lower than design waste-—

water flow rates and/or ozone dosage requirements.

Base the design minimum transfer efficiences for ozone disinfect-
ion system contact basins on ozone/liquid gas transfer theory, in
order to be assured of consistently good disinfection performance
as well as consistently achieve expected ozone transfer efficien-

cies.

Provide ozone destruction capability for the contact basin off-

gases.

Provide suitable grade stainless steel piping for ozone gas dis-

tribution.

18




SECTION 5

DESCRIPTION OF FACILITIES

The Upper Thompson Sanitation District (UTSD) Wastewater Treatment Plant
was one of two plants servipg the Town of Estes Park and the surrounding com—
munity. The UTSD was formed in 1971 to primarily serve the area surrounding
the Town. The Estes Park Sanitation District served the Town of Estes Parke.

The wastewater treated at both facilities was mostly domestic.

The - UTSD treatment plant, collection lines, and a portion of the
interceptor sewers were constructed co—currently and were placed in operation
in March, 1976. Line construction in the Estes Park area was expensive and
difficult because of the rugged mountain terrain. Delayed construction of
some of the UTSD collection system was an area of concern with respect to the
volume of flow that would initially be treated at the UTSD plant during the
research project. It was desired to treat a level of flow approaching the
design loading rate of the plant. About 1,140 cu m/day (0.3 mgd) was expected
from the initial UTSD lines. Additional flow was obtained from the Estes Park
Sanitation District through a tie-line that was constructed as part of the

research project.

Wastewater flow in the Estes Park and UTSD service areas varied signifi-
cantly from summer to winter because of a high influx of tourists during the
summer months. The average winter flow at the UTSD facility during the
research project was about 1,510 cu m/day (0.40 mgd), while the average summer
flow was about 3220 cu m/day (0.85 mgd). These averages included the flow

from the Estes Park tie-line. The overall average plant flow during the

19




project was 1,930 cu m/day (0.51 mgd), and therefore about 70 percent of the

design loading was achieved by operating one~half of the plant units.

A flow schematic for the UTSD facility is shown in Figure 1. All waste-
water was pumped to the plant from lift stations serving two river basins and
was directed to a flow equalization basin. Equalized flow was directed to the
grit chamber then to the activated sludge process. Secondary clarifier
effluent was pumped over the nitrification tower and was then directed to the
flow equalization basin. Equalized flow was directed to the grit chamber then
to the activated sludge process. Secondary clarifier effluent was pumped over
the nitrification tower and was then directed to the mixed media pressure fil-
ters. Filter effluent was disinfected in the ozoﬁe contact basin, directed
through a filter backwash water storage tank and discharge& to the Big
Thompson River. All sludge produced in the plant was eventually settled in
the secondary clarifier. Waste sludge and scum was pumped to an aerobic
digester for stabilization and mass reduction. Digested sludge was dewatered

by a pressure roller filter and was hauled to a sanitary 1landfill. A1l

FISH _CREEK
Plant Lift Flow Equalization
Stati - Tank .
Influent ation Aeration >
THOMPSON - —’T—- ot
RIVER Chamber f Basin N
Plant o] Lift - Rate Controlter 121
Influent Station I
Return sludgef'l et
' * Secondary
Aerobic l Clan(f:qe)rs
| Sludge
Concentrator 1 I
Digester ‘ L_
1
To Sanitary 12] | = : Q- i
Landfill = I R — Q, H
Nitrification —] Waste Slu;l“e.—’r'
gzo:\e Contact Tower = And Scumg 7/
asin —
Eftluent To g:\:;wzsh . ” l l | . ( ? == T Q fwet |
Big Thompson Tankg E’e_”l
River
Multi-Media /

Pressure Filters

Wastewater Flow
Return Sludge ————
Waste Sludge ~  ---cceom-eae

Figure 1. Plant flow schematic diagram of the Upper Thompson
Sanitation District Wastewater Treatment Plant.

20




internal side stream flows were directed back to the Thompson River Lift

Station. A well equipped laboratory was provided for process evaluations.

Due to the elevation of the UTSD facility (2,290m (7,500 ft) above sea level),
all treatment units except the nitrification tower were covered for protection
from the weather as well as for aesthetic purposes. The nitrification tower
was open to the atmosphere to allow for oxygen transfer. About 0.91 m (3 ft)

of freeboard'above the tower media provided for some weather protection.
RAW WASTEWATER PUMPING -~ LIFT STATIONS

The UTSD collection system served two drainage basins in the Estes Park
area, Fish Creek and Big Thompson. The collection system in the Big Thompson
basin is the bigger of the two, and during the research project about 90 per-
cent of the total plant flow was received from this basin. All wastewater
that was collected from both systems was pumped to the treatment plant. The
Thompson River lift station was located at the plant site and the Fish Creek
lift station about one-half mile from the plant.

The 1lift stations consisted of a wet—-well, dry-well, pumps and a comminu-—
tor with bar screen by-pass. The characteristics of each 1lift station is

shown in Table 1.

TABLE 1. FISH CREEK AND THOMPSON RIVER LIFT STATION CHARACTERISTICS

Item Description

- Fish Creek Lift Station

Wet-Well Capacity 8,250 gal
Pumps ‘

Number 3 - 40 hp each

Capacity (each) ‘ 900 gpm
Communitor

Number 1

Capacity ‘ 4.0 mgd

(continued)




TABLE 1. (Continued)

Item Description

-~ Thompson River Lift Station

Wet-Well Capacity 9,430 gal
Pumps

Number : 3 - 25 hp each

Capacity (each) 1,350 gpm
Comminutor

Number 1

Capacity 7.4 mgd

gal x 3.785 = 1; gpm x 0.0631 = 1/sec; mgd x 3785 = cu m/day; hp x 0.746 = kw

FLOW EQUALIZATION

Flow from both lift stations was directed to the flow equalization basin.
Effluent flow rates from the basin were then controlled to provide a consis-
tent flow rate to the downstream unit processes. The flow equalization system
was constructed to dampen the highly variable daily flow rate conditions
expected and to facilitate optimum performance of the downstream processes in

order to produce a comnsistently high quality effluent.

BYPASS
MANHOLE

e

BYPASS VALVE\\i

TO FLOW EQUALIZATION
GRIT CHAMBER BASIN WITH BOTTOM
SCRAPER INFLUENT VALVES

BYPASS VALVE
BASIN OVERFLOW

———— E
TO
GRIT CHAMBER
T DRAIN LINE
VALVE

0
GRIT CHAMBER
ISOLATION VALVES
( e

—~
PINCH
VALVE

A

THOMPSON LIFT \FISH CREEK
STATION INFLUENT LIFT STATION
INFLUENT

MAGNETIC

FLOWMETER
ORAIN LINE TO

EQUALIZATION BASIN THOMSON LIFT
EFFLUENT STATION

Figure 2. Equalization basin flow schematic diagram.

22




The major components of the flow equalization system include the equali-
zation basin, which was equipped with a scraper mechanism and a water level
indicator-recorder; a magnetic flow meter with inputs to a flow indicator-
recorder—-totalizer and to the flow control system; and a modulating pinch
valve complete with actuator and automatic control system. A flow diagram
showing the piping location and valves is shown in Figure 2. The basin char-

acteristics are shown in Table 2.

TABLE 2. FLOW EQUALIZATION BASIN CHARACTERISTICS

Characteristic ) ' Déscription
Shape : Rectangular with sloped bottom
Sidewater depth 12 ft
Capacity of sloped area 520 gal
Capacity of rectangular area 324,900 gal
Total storage capacity 325,400 gal
Scraper Mechanism — corner sweep 0.5 hp

ft x 0.305 = m; gal x 3.785 = 1; hp x 0.746 = kW

Equalized flow was obtained by means of a pinch valve assembly, located
on the effluent line, which was operated and controlled by a combined elec-—
tronic/pneumatic system that utilized a flow signal from a magnetic flow
meter. Once a desired flow rate was obtained, the pinch valve opened and
closed as necessary to compensate for an increase or decrease in the level of
the basin. As the level increased due to a higher basin influent flow rate,
the pinch valve closed to compensate for the increased head which would tend
to increase flow above the desired rate. Conversely, as the basin level de-
creased due to a lower basin influent flow rate, the pinch valve opened to
combensate for ‘the decreased head which would tend to decrease flow below the
desired rate. The operation was completely automatic, and once a flow rate is
set it is maintained unless the basin emptied. The .set flow rate could be

exceeded if the rate was set to low and the basin filled and overflowed.

No aeration or mixing of the contents of the basin was provided} It was

expected that septicity conditions in the basin would not occur. However,

23




provisions were made to add a jet aeration mixing system if septicity became a
problem. Without mixing, settleable organic material which entered the basin
was scraped to the hopper discharge and immediately removed. As such the flow
equalization basin did not provide for equalization of the plant loading in

the form of settleable solids.

The flow equalization system included the plant influent flow monitoring
systeme. A magnetic flowmeter was used to provide flow information as well as
control of the pinch valve. However, this meter was bypassed if the flow to
the equalization basin was bypassed to the aerated grit chamber, quer this
condition plant flow could be measured using the mixed media filter effluent

flow measuring instruments.
GRIT REMOVAL

The major components of the grit chamber include the grit basin, the air
diffusion system and the classification equipment. The grit system character-

istics are shown in Table 3.

TABLE 3. GRIT REMOVAL SYSTEM CHARACTERISTICS

Characteristic Description
Shape Rectangular with hoppered bottom
Volume 18,750 gal v
Settling Velocity 1 ft/sec.
Grit Quality 80 to 100 mesh
Compressor 15 hp

gal x 3.785 = 1; ft/sec x 0.3048 = m/sec; hp x 0.746 = kW

Flow from the equélization basin, flow bypassed around the equalization
basin, or £low that overflowed the equalization basin was direcetd to an
aerated grit chamber where grit material was settled out and collected in the
chamber's hoppered bottom. The settled material was then pumped to a centri-
fugal classification unit where organic material that had settled in the cham=-